Lithium Battery UN38.3 Test Summary
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Lithium cell or battery test summary in accordance with sub-section 38.3 of Manual

of Tests and Criteria

Product Name

FEib AR

Li-polymer battery
PR G

Sample Model
e Tk ey

LP552035

Basic parameter

EAZH

3.7V, 350mAh

Product Type

Single cell lithium iocn battery
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Rated Energy
e E

Lithium Content

1.295Wh
P

Sample Mass

HaER

Sample Physical
8.0g description

FEa BT

Silver, Prismatic, Solid
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Client
s

SHENZHEN PKCELL BATTERY CO., LTD.
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Client Address
Z¥6 /7 Hhht

2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Town, Longhua New Area, Shenzhen
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Manufacturer

il v

SHENZHEN PKCELL BATTERY CO., LTD.
PRI e it A PR ]

Manufacturer
Address
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2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Town, Longhua New Area, Shenzhen
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Factory
T

SHENZHEN PKCELL BATTERY CO., LTD.
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Factory
Address
T) Hht

2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road,
Osmanthus Community, Guanlan Town, Longhua New Area, Shenzhen
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Manufacturer’s
contact
information
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Phone number

. +86-13727580105
HL 6 S

Email address

LT M4 Mt 3004814533@qgg.com

Website
P bt

http:/fiwww. pkcell.com
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Lithium Battery UN38.3 Test Summary

UN38.3 Test Report
No.

UN38.3 Mtk 5w 5

Test Date

S ] 2019.01.02-2019.01.16

NCT180521080B1-1

Test No. #llikée S

Test item #lli425 H Conclusion 4518

Altitude simulation 25 & 4t Pass &%

Thermal test i5 & i % Pass &%

Vibration #&zH Pass &%

Pass &%

Shock i

External short circuit #h#3%8 #& Pass &%

Impact/Crush # /7 & Pass &%

Overcharge 2t 78 i Pass &%

Forced discharge 72 #I i/ Pass &%

Test Reference

S

UNITED NATIONS “Recommendations on the Transport of Dangercus Goods,
Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.6 Section 38.3)

el (TR e SRMMHEFA) FNZITHE 38.3 1.

Assembled Battery
Description
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Not applicable for 38.3.3(f), 38.3.3(g).
AREM 38.3.3(f), 38.3.3(Q)MiRER.,

Test Laboratory
PR =

Shenzhen NCT Testing Technology Co., Ltd.
R YIEAH A R4 =

Test Lab’s Address
S S HhhE

1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
Gushu Xixiang Street, Bacan District, Shenzhen, Guangdong, China
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Test Lab’s Phone
AL S HiE

+86-755-27790922

Test Lab’s Email
S8 = WA

sales@nct-testing.com

Test Lab’s Website
WS 5 = P hE

http:/Aww.sznctesting.com

Tested by
B HN

Test Engineer

P TR

Rack_Lhen

Inspected by
HRZA

Quality Manager
HEHATA

Heky WWK

Approved by
fikHEA

Technical Director
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